=anronian. FCC/IC TEST REPORT Report No. : FR741220

5.9 Radiated Emission Measurement

5.9.1 Measuring Instruments

As described in chapter 6 of this Report.

5.9.2 Test Procedures

1.
2.

3.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

4. The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth with
Maximum Hold Mode.

7. For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
will be repeated one by one using the quasi-peak method and reported.

8. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions will be measured in
average mode again and reported.
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5.9.3 Typical Test Setup Layout of Radiated Emission
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5.9.4 Test Data

Temperature : 26°C
Relating Humidity : 54%
Test Engineer : Andrew
Test Mode : Mode 1
Polarization : Horizontal

m The test that passed at the minimum margin was marked by the frame in the following test record

Data: 1 File: D:\Projecti2007 Q23 1 B\741220Part 15C\BT Tx_ChO0.EMI (18)
40 Lewvel (dBuVim) Date: 2007-04-24

FCC/CLASS-B

[ %

K
10 : MIB

I N
2 3
0 30 84, 138. 192, 246, 300

Trace: (Discrete) Frequency (MHz)

Site v DECHDE-WY
Condi tion ¢ LF-ANTCH511219 RORTZONTAL
ENT . GSM/GPRS/EDGE Mobile Phaome
Power ¢ 1 E0Vac/b0Rz
Hadel . OFR rdiz0
#zmg . BT Tu_ChO0; 2402z
Dats Rate . DHI
Case ¢ Open
Over Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos FPos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dk dE cm deg
L 30.54 Z[.28 -8 72 40,00 32.90 [8.95 0.8 3l.43 . -—— Peak
2 75.09 Z2[.84 -18. 16 40,00 44,51 7.18 1.32 3L.18 100 224 Peak
3 144,48 Z1.71 -21.79 43.50 40.67 [0.32 1.78 3L 06 ST -— Peak
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Data: 2

File: D:\Projecti2007Q2\% 1+ B4 1220\Part 15C\BT Tx_ChO0.EMI { 18611 SO o
ate: -04-

Level (dBuVim)
80

FCC CLASS-B
-GilB
10
1 2 3
L 300 440. 580. T20. 860, 1000
Trace: (Discrete) Frequency (MHz)
Site v DACHDE-HY
Condi tion ¢ LF-ANTCOSI 1213 RORTZONTAL
EOT \ CEMACPREEDGE Mobile Phane
Fower v 1 20Vac/B0Hz
Hodel ©OFR 40220
Hemn o BT Tx_ChOD; 240240z
Data Rate ;DRI
Cass ¢ Open
(ver Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dB cm deg
L 390,30 26,77 -19.23 46,00 38.07 15,51 3.06 30.87 aa -—- Peak
2 87L.90 27.55 -18.45 46,00 32.90 20.33  4.73 30.40 = --- Peak
3 gbb. 90 27.34 -18.66 46.00 3L.7T0 20.93 498 3028 _— -—— Peak
Data: 3 ~ File: D:\Projecti2007 025 1 Hi\741220Wart 1SCBT Tx_Ch0O0.EMI {18)
ity Level (dBuVim) Date: 2007-04-24
FCC CLASS B
-6ilB
FCC CLASS-B (AVG)
54 f B o e R
° 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Frequency (MHz}
Site ¢ DACHOG-HY
Condi tion . WF-ANT-DB04 10 RORTZONTAL
EOT . CSMAGPRE/EDGE Mobile Phane
Power v 120Vac/ BNz
Hodel COFR 40220
Memo + BT Ts_Ch0OD; 240240z
Tata Rate HI
Cass ¢ Open
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
L 160400 50,32 -23.68 T4.00 55.90 27.03 2. .98 35.58 100 0 Peak
2@ 160400 44,58 -9.42 54,00 80,16 27.03 2 .98 35.5% 100 300 Average
3 @8 2388, 92 39,48 -[4.51 54.00 40,84 30,28 3.75 35.48 100 329 Average
4 23808, 92 608l -23.39 T4.00 HZ. 08 30.26 3.7 3b.48 100 0 Peak
5@ 2402, 00 103,31 -7~ 777 l0d. T4 30,26 3,77 36, 46 100 0 Peak
6@ 240200 T4, 27 70.70 30,26 3,77 35.4B 100 329 Average
T8 2494, 00 33.63 -1b. 47 b4.uu 39.3838 30,30 3.383 35.53 100 329 Average
g 2494. 00 4917 -24.83 74.00 50.BZ 30.30 3.88 35.53 100G 0 Peak
Remark: #5 and #6 Fundamental Signal
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Data: 4 ~ File: D:WProject\?20070Q21% 1 Bri741220\Part 15C\BT Tx_ChO0.EMI {136
Level (dBuVim) ate: 2007-04-24
107
FCC CLASS-B
-6ilB
FCC CLASS-B (AVGH
54 T S s Rl
9 3000 3600. 4200, 4800. 5400. 6000
Trace: {Discrete) Frequency (W
Site + DACHDG-HY
Comdi tion HF-ANT-DB04 1 0 HORTZONTAL
BT GOM/GPRS/EDGE Mohile Phome
Power 1 E30Y¥ac B0z
Hodel FR 741220
Hemn BT Tu_ChOD; 24028z
Data Rate THI
Case Open o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
L 997,00 53.98 -20.02 T4.00 48,62 34,10 5,84 35,68 e -—- Peak
2 @ 997,00 45,256 -8.75 54.00 39.89 34,10 6,84 35,88 100 L77 Average
Data: 5 ~ File: D:\Project'?00702V85 1 Fi\741220WPart 15C'BT Tx_Ch0O0.EMI (18)
07 Level (dBuVim) Date: 2007-04-24
FCCCLASS-B
-6ilB
1
e T T e C AR H (AVSY
54 BB
L 6000 6600, T200. 7800. 8400. 9000
Trace: {Discrete) krequency {IiHz)
Site ¢ DACHDE-HY
Condi tion HF-ANT-0E04 | 0 RORTZONTAL
BT GEM/GPRE/EDGE Mohile Phone
Power 120Y¥ac/B0Hz
dodel FR 741220
Hemn ET Tu_ChOD; 24028z
Tata Rate THI
Case Open o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m db dBu¥/m dbBu¥ dB/m db db cm deg
| @ JN37.00 61.37 -12.63 T4.00 49.84 3967 T7.83 3b.&7 Eas -—— Peak
| 20 BOST. 00 bEL Y -L1.07T B4.00 41,40 3U. 5T .83 3b. 8T [Nl 300 Average |
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Data: 6 ~ File: D:\Projecti2007 Q2% + Bi\7412201Part 15C\ET Tx_Ch00.EMI {136
o7 Level (dBuV/im) ate: 2007-04-24
FCC CLASSB
-lB
FCCCLASS-B (AVG)
19 6B
1
0 5000 9600. 10200. 10800. 11400. 12000
Trace: {Discrete) Frequency (W
Site + DACHOG-HY
Comdi tion HF-ANT (-1 6)-0B0S1 6 RORTZONTAL
BT GOM/GPRS/EDGE Mohile Phome
Power 1E30Y¥ac B0z
Hodel FR 741220
Hemn BT Tu_ChOD; 24028z
Data Rate HI
Case Open o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
L LO787. 00 36,89 -37.11 74.00 TL.86 -8.3% 9.68 3627 B -—- Peak
Data: 7 ~_ File: D:\Projecti2007 0235 + Ei\741220%art 1SCET Tx_Ch0O0.EMI (18)
o Level (dBuV/im) [rate: 2007-04-24
FCC CLASS-B
6B
FCC CLASS-B (AVG)
a3 5B
1
0 12000 12600. 13200. 13800. 14400. 15000
Trace: (Discrete) Frequency (MHz)
Site v DICHOA-RY
Condi tion WRZANT(B- 1 B)-0B0%1 6 RORTZONTAL
EOT GSM/GPRS/EDGE Mobile Phone
Power | 20¥ac/ BNz
Hodel FR 741220
Memo ET Ta_Ch0D; Z402iHz
Data Rate THI
Case Open o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dE/m dE dB Cl deg
L 14937, 00 38,60 -35.40 T4.00 69.52 -6.25 [1.3l 35.98 Sam --- Peak
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Data: 8 File: D:\Project\200702\ss 1- B4 1220WPart 15C'BT Tx_ChO0.EMI (18}
o7 Lewvel {dBuvim) Diate: 2007-04-24
FCC CLASSB
-iIB
FCC CLASS-B(AVG)
49 -6iB
1
° 15000 15600, 16200. 16800, 17400, 18000

Trace: (Discrete) Frequency (MHz}

Site D3CHNGE-RY

Condi tion ;. WF-ANT(R-18)-DBDS1E HORTZONTAL
EUT © CSMAGPRS/EDGE Mobile Phane
Power v LE0Vac/BONHz
Hoge | v FR OTd1230
Hemg i BT Tu_ChOb; 24 024Nz
Tata Rate ;DRI
Case 1 Open
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m db dBu¥/m dBu¥ dB/m dk db cm deg
L 16041, 00 42,50 -31.49 T4.00 70,986 -4.40 [1.78 35.83 -—= --- Peak
Data: 17 ~_ File: D:WProject\200702V3 1 Bri741220WPart 15C\ET Tx_Ch00.EMI (18)
o7 Level (dBuVim) Date: 2007-04-24
FCC CLASS-B
6B
FCC CLASS-B (AVG) |
54 6B
93310 2326. 2342. 2358. 2374. 2390
Trace: (Discrete) Frequency (MHz)
Site v DICHOG-RY
Condi tion ¢ HF-ANT-0B04 10 RORTZONTAL
EOT . GSMAGPRE/EDGE Mobile Phane
Power v l20Vac/ B0z
Hodel . OFR 740220
Hemn o BT Tx_ChOD; 240240z
Data Rate ;DRI
Case ¢ Open
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
L 23808, 92 608l -23.39 T4.00 HZ. 08 30.286 3.75 3b.48 100 0 Peak
2@ 2389. 92 39.49 -14.5] 54.00 40.%4 30,26 3.75 35,46 100 329 Average

Remark: There’s no more obvious spurious emission except the listings above.
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Test Mode : Mode 1

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 9 File: D:\Project\20070Q21% 1 Br\741220Part 15C\BT Tx_ChO0.EMI (18)
0 Level (dBuv/im) Date: 2007-04-24
FCC CLASS-B
[
-GiB
40 S S—— I :
e |
1 2
3
E 30 84 138. 192. 246. 300

Trace: (Discrete) Frequency (MHz)

Site ¢ D3CHOE-HY
Condi tion : TF-AWT(851121) YERTICAL
EOT . CSMAGPRS/EDGE Mobile Phane
Fower v LEnVac/BOHz
Hodel ©OFR TdI220
Hlemg ¢ BT Tu_Chiib; 2402z
Data Rate . 11
Case 1 Open
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m db dBu¥/m dbBu¥ dB/m db db cm deg
|l @ 33,78 28.02 -13.88 40,00 39.84 16.84 0.87 3l.32 100 301 Peak
2 30,18 23.87 -16.33 40.00 39.93 [4.03 0.91 3l 2l e -—— Peak
3 130,44 20018 -23.34 43.50 37.80 1L.70  [.85 3L.09 Bas -—— Peak
Data: 10 File: D:Projecti2007 Qv 1-Bi\741220Part 15CBT Tx_Ch00.EMI {18}
0 Lewvel {(dBuvim) Diate: 2007-04-24
FCC/CLASS-B
6dB
40
1|52 2
%300 440. 580. 720. 860, 1000
Trace: {Discrete) FrEquency (NHR
Site v DICHDG-RY
Comdi tion . LF-AWT(S51121) YERTICAL
EOT . GSMAGPRS/EDGE Mobile Phane
Power ¢ 120Vac/ BNz
Hodel ©OFR 41220
Memo v BT Tx_ChDD; 240240z
Data Rate ¢ DRI
Case ¢ Open -
(ver Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db db Gl deg
L ane. 90 26,47 -19.53 46.00 31.41 20.58 4.84 30.38 S -—— Peak
2 843,30 26.50 -19.50 46,00 31.00 20.84 4,84 30,29 e --- Peak
3 969,90 27.25 -26.76 54.00 3L.47 Z1.03  5.03 30.:z8 . -—- Peak
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Data: 11 Fi
Level (dBuV/m)
107

ile: D:\Project\200702\sE 1 B4 1220Part 15C\BT Tx_ChO0.EMI (18)

Date: 2007-04-24

FCCCLASS B

-GilB

FCC CLASS-B (AVG)

54

b

et paae

0

1000 1400, 1800,

Trace: {Discrete)

Site D3CHNG-RY

2200.

Frequency (MHz)

2600, 3000

Comdi tiom i WF-ANT-0E0410 YERTICAL
BT { CSUGPRE/EDGE Mobile Phane
Power [ L ETa 20 ) F
Hodel ©OFR 41220
Hemn o BT Tx_ChOD; 240240z
Data Rate ;DRI
Cass ¢ Open
(ver Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db db Ch deg
L 2378.96 48.80 -25.40 T4.00 500056 30,24 3. 73 35,42 100 0 Peak
& 2378.96 38.40 -1[5.60 54.00 39.84 30,25 3,75 35.44 108 |2 Average
3 @8 2402, 00 93,41 94.83 30,27 3.77 35.48 100 0 Peak
44 2402, 00 6952 70.85 30,286 3.77 35.48 108 |2 Average
5 240800 49.38 -Z24.61 74.00 HO.T74 30.30 3.38 35.53 100 0 Peak
B 2498. 00 33.3% -15.61 54.00 39.74 30.30 3.38 35.53 108 |2 Average

Remark: #3 and #4 Fundamental Signal

Data: 12 F
Level (dBuVim)
107

ile: D:\Project\2007 Q2% 1+ Hi741220\Part 15C\BT Tx_ChO0.EMI (18)

Date: 2007-04-24

FCC CLASS-B

-6ilB

FCC CLASS-B (A}

54 BT )
% 3000 3600. 4200. 1800, 5400, 6000
Trace: (Discrete) Frequency {MHz)
Site ¢ DACHOG-HY
Comdi tiom © WE-AWT-0E0410 YERTICAL
ET . CSMAGPRS/EDGE Mobile Phane
Power v LE0Vac/BONHz
Hodel COFR TdI220
#zmg L BT Tu_Chii; 2402z
Data Rate . DRI
Case 1 Open
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
WHz dBu¥/m db dBu¥/m dbBu¥  dB/m dB db cm deg
L 5346, 00 53.92 -20.08 T4.00 43.66 34.06 B6.83 35. Tl e -—— Peak
2@ 5346, 00 45,47 -8.63 54.00 40,20 34.05 6.83 35,7l 100 220 Average
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Data: 13
Level (dBuVim)
o7

File: D:\Project\2007 Q213 - Hi\741220\Part 15C\BT Tx_ChO0.EMI (18)

Date: 2007-04-24

FCCCLASS-B

-GilB

T R [T A e FEETTRSE B AVGY

54

-6iB

9 6000 6600.

Trace: (Discrete)

T200. T800. 8400. 9000
Frequency {MHz)

Site D3CHDG-RY
Condi tion WRZANT-06B04 10 VERTTCAL
BT GSM/GPRS/EDGE Mohile Phone
Power 1 20¥ac/ BNz
Hodel FR 741220
Memo BT Ts_Ch0D; 240280z
Data Rate THI
Cass Open N
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db db cm deg
|l @ 803100 6L.30 -L2. 70 74,00 4977 39.57 T7.83 3587 SR -—- Peak
z @ 803100 5Z.83 -1 17 54.00 41.30 39.57 T7.83 35 87 100 345 Average
Data: 14 ~ File: D:\Projecti2007 Q255 + Ei\741220Wart 1SCBT Tx_ChO0.EMI (18}
o7 Level (dBuVim) Date: 2007-04-24
FCC CLASS-B
6B
FCC CLASS-B (AVG)
19 6B
1
0 5000 9600. 10200. 10800. 11400. 12000
Trace: (Discrete) Frequency (MHz}
Site + DACHOG-HY
Comdi tion HF-ANT (-1 6)-0B0SI6 WERTTCAL
EOT GSMAGPRS/EDGE Mohile Phome
Power 1 E20Y¥ac B0z
Hogel FR 741220
Hemn BT Tu_ChOD; 2402z
Tata Rate HI
Case Open o
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
L 10446, 00 36,77 -37.23 7T4.00 7TZ.51 -8.58 9.46 36.62 mm -—- Peak
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Data: 15 Fi
a7 Level (dBuV/m)

ile: D:WProject\2007Q2125 1 74 1220WPart 15CBT Tx_Ch00.EMI (18)

Date: 2007-04-24

FCC CLASS-B

-6iB

FCC CLASS-B (AVG)

19 6B
1
0 2000 12600. 13200. 13800. 14400, 15000
Trace: {Discrete) Frequency (MHz)
Site : DACHOG-HY
Comdi tion HF-ANT (-1 6)-0B0S 16 ¥ERTTCAL
BT GOMAGPRS/EDGE Mohile Phome
Power 1 20Y¥ac/B0Az
Hoge | v FR OTdl230
Hemn o BT Tx_ChOD; 240240z
Data Rate ;DRI
Case ¢ Open N
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
L 14832, 00 39,20 -34.79 7T4.00 68,98 -6.34 [l.42 35.84 e -—- Peak
Data: 16 ~_ File: D:\Projecti2007 0235 + Ei\741220%art 1SCET Tx_Ch00.EMI (18}
s Level (dBuVim) Date: 2007-04-24
FCC CLASS-B
6B
FCCCLASS-B (AVG)
19 6B
1
. 15000 15600. 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency {MHz)
Site ¢ DACHOG-HY
Comdi tion HF-ANT (-1 6)-0B0%16 YERTTCAL
EUT GSM/GPRS/EDGE Mohile Phome
Power v L ENY o/ BOHz
Hoge | v FR OFd1280
Hemn o BT Tx_ChOD; 240240z
Tata Rate ;DRI
Case ¢ Open o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dB cm deg
L 16017, 00 4,86 -32. 14 7T4.00 7T0.36 -4.16 [L.77 36.13 mas --- Peak
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Data:

18 ~_ File: D:WProject\200702V 1 Br\741220Part 15C\ET Tx_Ch00.EMI (1 36
i Level {dBuVim)

ate: 2007-04-24

FCC CLASS-B
-GilB

FCC CLASS-B (AVG)
54 1 -tilB

0

2310 2326. 2342, 2358. 2374, 2390
Trace: (Discrete) Frequency (MHz)

Site DICHDE-HY

Condi tion ¢ HF-ANT-DE0410 YERTICAL
EOT . GSMAGPRE/EDGE Mobile Phane
Power ¢ l20Vac BNz
Hodel . OFR 40220
Hemn o BT Tx_ChOD; 240240z
Data Rate ;DRI
Case ¢ Open
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db CIl deg
L 2378. 06 43.80 -25.40 T4.00 b6O.04 30.2h 3.7 3b.44 100 0 Peak
2@ Z2378.96 38.40 -15.80 54.00 39.81 30,25 3,75 35, 44 108 12 Average

Remark: There's no more obvious spurious emission except the listings above.
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Test Mode : Mode 2

Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 ~_ File: D:\Projecti20070213 1 B\741220WPart 15C'BT Tx_Ch39.EMI (20)
4 Level (dBuVim) Date: 2007-04-24

FCCCLASS-B

[ :

K
10 | lB

I E—
2 3
e 30 84. 138. 192, 246, 300

Trace: {Discrete) EhequpaLy (g

Site © D3CHOE-HY
Comdi tion © LF-ANT(HS1121) FORTZONTAL
EOT { CSUGPRS/EDGE Mobile Phane
Fower v 1 20Vac/B0Hz
Hoge | v FR 71280
Hemn o BT Tx_Chi%; 244 1MHz
Data Rate ;DRI
Case ¢ Open
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dB dE cm deg
L 30,00 21,15 -18.85 40,00 32,10 19.66 0.84 31.46 . --- Peak
2 75.09 21.Z1 -18.79 40.00 43.8% V.18 .32 3L.16 . --- Peak
3 14798 Z21.02 -22.48 43.50 39.89 10.37 [.81 3L.06 . -—— Peak
Data: 2 ~ File: D:Projecti200702V% 1 Bi\741220Part 15C\BT Tx_Ch39.EMI (20)
cn Lewvel (dBuVim) Date: 2007-04-24
FCC CLASS-B
6dB
10
1 7 3
%300 440. 580. 720. 860. 1000
Trace: {Discrete) krequency {IiHz)
Site ¢ DACHDE-HY
Condi tion © LF-ANTCO51121) RORTZONTAL
EOT { CEMACPREEDGE Mobile Phane
Fower v 1 20VacSh0Hz
dodel ©OFR 140220
Hemn o BT Tx_Chi3%; 244 1MWz
Tata Rate THI
Case ¢ Open
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dbu¥/m db dBu¥/m dbBu¥ dB/m db db cm deg
L 390,30 2b.22 -20.78 46.00 37.62 15,6l 3.06 30.87 Bas -—— Peak
2 800.30 27.12 -18.88 46.00 3Z.81 20.24 4.83 3042 s -—— Peak
3 929.30 2T7.38 -[8.62 46,00 3Z.06 20.7T4 4,80 30,32 106 2zl Peak
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=anronian. FCC/IC TEST REPORT Report No. : FR741220
Data: 3 ~ File: D:\Project\2007021% 1 Bri741220%Part 15C\BT Tx_Ch39.EMI {20[})
Level (dBuWim) ate: 2007-04-24
107 E
FCC CLASS-B
-6ilB
FCC CLASS-B (AVG)
5“ 1 : R N S
M
9 1000 1400. 1800. 2200. 2600. 3000

Trace: {Discrete) Frequency (MHz)

Bite N3CHDE-HY
Comdi tiom . WF-AWT-DB04 10 RORTZOMTAL
EOT . CSMGPRS/EDGE Mobile Phone
Power v 120Van/B0Rz
oz | ©OFR 41220
Memg v BT Tu Ch39; 244 180z
Data Rate ¢ DRI
Case i Open
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limt Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB Gl deg
i |BZ8. 00 48.28 -25.72 T74.00 B53.88 2717 2.99 35.56 100G 0 Peak
2 1628, 00 40.88 -13.12 54.00 46,28 2717 Z2.99 35.56 102 325 Average
3 2318.00 37.7L -16.29 54.00 33,22 30.Z3 3.66 35.40 100 33| Average
4 23L8.00 60012 -23.88 74.00 51.83 30,23 3.686 35.40 100 0 Peak
bh @ 2441, 00 T3.88 Th.z8 30,28 3.8 35.49 100 33| Average
6@ 2441.00 10]. 83 103. 21 30.28 3.82 35.47 100 0 Peak
T 242800 37.81 -16.09 54,00 39.26 30.30 3.83 35.51 100 331 Average
8 2488, 00 49,20 -24.80 74,00 50.55 30,30  3.86 35.51 100 0 Peak

Remark: #5 and #6 Fundamental Signal

Data: 4 File: D:\Project\200702\&s 1- B\ 41220WPart 15C'BT Tx_Ch39.EMI {20[))
P Level (dBuVim) ate: 2007-04-24

FCC CLASS-B
-6ilB

FCC CLASSIB (AVG)
54 R T e N ¥ SR | e e e 1 -hiB

0

3000 3600. 4200. 4800, 5400. 6000

Trace: {Discrete) s bt el

Site © D3CHDE-HY
Comdi tion ¢ HF-ANT-DED4 10 RORTZONTAL
EOT i GIM/GPRS/EDGE Mohile Phome
Power v L EDYac/B0Hz
Hoge | v FR OTd1230
Memg v BT Tx Ch39; 244 |80z
Data Rate THI
Case i Open 5
(ver Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB Ch deg
L 575100 54,10 -19.90 74,00 49.20 33.84 6,81 35,85 o --- Peak
2 76100 47.20 -B.80 54.00 42 30 33.84 6.91 35.8b 100 204 Average
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wesonins. FCC/IC TEST REPORT

Report No. : FR741220

Data: 5 ~ File: D:\Projecti2007Q215 1+ Bi\741220WPart 15C\BT Tx_Ch39.EMI {20[))
5 Level (dBu\/im) ate: 2007-04-24
FCC CLASS-B
6B
1
54 BB
% 5000 6600. 7200. 7800. 8400, 2000
Trace: {Discrete) Frequency {MHz)
Site v DACHDE-HY
Comdi tian HF-ANT-DE04 | 0 RORTZONTAL
BT GEM/GPRE/EDGE Mohile Phone
Power 1E30Y¥ac/B0Az
Hodel FR 741220
Hemn BT Tu_Chi3f; 244 1ilz
DTata Rate HI
Case Open 5
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
i 79656.00 61.33 -12. 67 T4.00 49.88 39.53 T.78 35 86 S== -—— Peak
[2 @ 7956.00 HZ. &0 -1.20 54,00 41.35 39.53 T.78 35.86 100 300 Average |
Data: 6 ~ File: D:\Projecti2007 025 1 Ei\741220Wart 1SCBT Tx_Ch39.EMI (20)
o Level (dBuVim) Date: 2007-04-24
FCC CLASS-B
6B
FCC CLASS-B (AVG)
19 -64B
1
% 5000 9600. 10200. 10800. 11400. 12000
Trace: (Discrete) Frequency (MHz)
Site v DICHOG-RY
Comdi tion HF-AHT(B-1 B)-0B0SI & RORTZONTAL
EOT GSM/GPRS/EDGE Mobile Phone
Power 1 20¥ac/ BNz
Hodel FR 741220
Memo ET Tu_Ch3if; 44 |iHz
Data Rate THI
Case Open o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db db Ccm deg
L LO8&L. 00 37.19 -36.8] 74.00 7TL.90 -8.356 9.78 36,14 . -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No. : FR741220

Data: 7
Level (dBuVim)
97

File: D:\Projectl2007 Q213 1+ B4 1220\Part 15C\BT Tx_Ch39.EMI (20)

Date: 2007-04-24

FCC CLASSB

-Gile

FCC CLASS-B (AVG)

49

-GilB

1

¢ 12000 12600. 13200. 13800.

Trace: {Discrete) Frequency {MHz)
Site ¢ DICHE-RY
Condi tign HE-ANTCB=-18)-06001 6 HORTZONTAL
EUT 1 GEMAGPRSSEDGE Mohi le Phone
Power v 1 20Vac/B0Hz

14400. 15000

Hade | ©OFR 40220
Memo 1 BT Tx_Ch3%9; 244 |80z
Data Rate ¢ DRI
Case ¢ Open -
(ver Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
L 14341, 00 39.35 -34.86 T4.00 Th 14 -6.33 [l.42 35.87 . -—— Peak

Data: 8 F
Lewvel (dBuvim)
97

ile: D:\Project\200702Vs 1 B\ 41220WPart 15C\BT Tx_Ch39.EMI (20)

Date: 2007-04-24

FCC CLASS-B

-Gile

FCC CLASS-B (AVG)

49

-GiB

0

15000 15600, 16200. 16800,

Trace: {Discrete) Ereduency (MHz)
v DACHDE-HY
HE-ANTCE-1B)-DE0D 16 RORTZONTAL
1 GEMAGPRESEDGE Mobile Phone
Power v 120Yac/ BBz

Site
Comdi tion
EUT

Hode | : FR 741220

Hemn o BT Tu_Chid®; 244 [MHz
Tlata Rate . 1]

Case ¢ Open

(ver Limit

FeadAntenna
Freq Level Limit Line Level Factor

17400, 18000

Cable Preamp Ant  Table
Pos Remark

Loss Factor Pos

MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dB cm deg
L 16286, 00 41.38 -32.62 74.00 7T0.04 -7.62 |[1.84 32 88 === --- Peak
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wesonins. FCC/IC TEST REPORT

Report No. : FR741220

Site
Condi tion
EUT

Power
Hodel
Hemo

Tata Rate
Case

a—

Site
Condition
EUT

Power
Hode
Hemo

Data Rate
Case

[0 —

Remark: There's no more obvious spurious emission except the listings above.

D3

File: D:\Projectl2007 Q213 1+ B4 1220\Part 15C\BT Tx_Ch39.EMI (20)

Date: 2007-04-24

ata: 9
Level (dBuV/im)
107

FCC CLASS-B

-6ilB

FCC CLASS-B (AVG)

54

P e - -
¢ 18000 18600, 19200, 19800, 20400, 21000
Trace: (Discrete) Eretuency (MHz)
© D3CHDE-HY
SHF-EHF HORM RORTZONTAL
GSM/GRRS/EDGE Mohile Phone
i 20Yac/ b bz
FR 741220
ET Tu_Ch3%; 244 |iHz
gm
pen
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
18607.00 b4.23 -18.77 74.00 48.86 21.19 19.30 35.82 . -—— Peak
I8507T.00 44.04 -9.96 5B4.00 38.47 21.19 19.30 35.82 100 224 Average

Data: 10 F
Level (dBuV/m)
107

ile: D:\Project\2007Q21% 1 Bi741220\Part 15C\BT Tx_Ch39.EMI (20)

Date: 2007-04-24

FCC CLASS-B
-64lB
FCC CLASS-B (AVG)
54 = =
% 31000 21800, 22600. 23400, 24200. 25000
Trace: (Discrete) Frequency (MHz)
¢ DECHDG-RY
SHE-ERF AORM FORTZONTAL
GSM/GPRS/EIGE Mobi e Phome
1 20¥ac/ Bz
FR 741220
ET Tu_Chig; 244 |0z
gm
PET
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
24936, 00 53.98 -20.02 T4.00 BHZ. 04 Z21.83 [8. 84 38 53 . --- Peak
24936. 00 44.24 -9.76 54.00 42.30 Z1.83 [8. 64 38 53 100 287 Average

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID.: SOW-OGOCT25E

IC ID : 5621A-OGOCT25E

Page Number
Report Issued Date
Report Version

. 64 of 83
. May 28, 2007
: Rev. 01



=anronian. FCC/IC TEST REPORT Report No. : FR741220

Test Mode : Mode 2

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 11 ~_ File: D:\Project'i200702%35 1 B 41220\Part 15CBT Tx_Ch39.EMI (20)
40 Level (dBuVim) Date: 2007-04-24
FCCICLASS-B
I
B
10 ; MiB
I N
1
2 3
g 30 84, 138. 192. 246. 300

Trace: (Discrete) Frequency (MHz}

Site N3CHDE-HY
Condi tion ;. TF-AWT(851121) YERTICAL
EOT { GSUGPRS/EDGE Mobile Phane
Power v 1 E20VacSB0Hz
Hodel COFR 41220
Hemn o BT Tx_Chi3%; 244 1MHz
Tata Rate ;DRI
Cass ¢ Open
(wver Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
L 33,24 2b.BZ -14.38 40,00 38.5T7 17.b4  0.86 31.36 100 335 Peak
2 30,18 Z3.80 -16.39 40.00 39.87 [4.03 0.9 3l.2l -— -—— Peak
3 T4.28 21.74 -18.26 40.00 44,40 V.18 [.32 3L.16 -— -—— Peak
Data: 12 ~_ File: D:\Projecti?00702%% 1 B\W741220Part 15C\BT Tx_Ch39.EMI {206
i Level (dBuVim) ate; 2007-04-24
FCC CLASS-B
-GdB
10
1 2 3
0300 140, 580, 720. 860, 1000
Trace: {Discrete) Frequency (W
Site + DACHDG-HY
Condi tion ¢ TF-AWT(851121) YERTICAL
BT i GSUGPRS/EDGE Mobile Phane
Pawer v 1 EVac/B0Hz
Hoge | v FR OT41230
Memg ;BT Tz Ch3%; 244 |8Hz
Data Rate ;DRI
Case 1 Open
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dbBu¥ dB/m db db cm deg
L 824,30 26,86 -19. 14 46,00 3Z.8% 18.9%9 4.84 30.48 == --- Peak
2 ab0.30 27.456 -18.66 46.00 31.83 20.8% 4.06 3028 = -—— Peak
3 987,40 27.5T -26.43 b4.00 3l.eq Z1. 16 h 10 3027 == -—— Peak
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=anronian. FCC/IC TEST REPORT Report No. : FR741220

Data: 13 File: D:\WProject\20070Q2\3 1 Hi\741220%art 15C\BT Tx_Ch39.EMI {206
107 Level (dBuVim}

ate: 2007-04-24

5

FCC CLASS-B
-6ilB

o FCC CLASS-B (AVG)
2 : D, LSV SRR S~

0

1000 1400, 1800, 2200, 2600, 3000

Trace: {Discrete) Frequency (V7

Site N3CHDE-HY
Condi tion ¢ WE-AWT-0E041D YERTICAL
EOT . CSMAGPRS/EUGE Mobile Phane
Power v 120Van/B0Rz
Hodel ©OFR T4I220
Memp v BT Tu Ch3f; 244 180z
Data Rats o DRI
Case 1 Open
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
WHz dBu¥/m db dbu¥/m dbBu¥  dB/m db db cm deg
L 199400 50,59 -23.41 T4.00 52,50 20.97 3.30 3617 100 0 Peak
2 199400 40,20 -13.30 54,00 42 10 20.97 3.30 36,7 100 301 Average
3 2368.00 48.37 -24.63 T4.00 50.84 30.24 3.71 35.42 100 0 Peak
4 2358, 00 37.82 -16.18 54.00 39.29 30,24 3. 71 35,42 10z 12 Average
b @ 2441, 00 93,80 95,18 30,28 3.82 35,47 100 0 Peak
s 2441, 00 69,44 70.84 30,28 3.82 35.49 102 12 Average
7 2498. 00 48.77 -25.23 T74.00 50012 30.30 3.88 35.53 100 0 Peak
3 249800 37.97 -18.03 54.00 3932 30.30 3.38 3b5.53 102 |2 Average

Remark: #5 and #6 Fundamental Signal

Data: 1

a4 ~_ File: D:\Projecti20070213% 1 B\741220Part 15C\BT Tx_Ch39.EMI {20[))
P Level (dBuVim) ate; 2007-04-24

FCC CLASS-B
-6ilB

FCC CLASS-B (AVG)
L B e OB

0

3000 3600. 4200. 4800. 5400. 6000

Trace: (Discrete) Frequency (MHz)

Site v DICHOG-RY
Condi tian  HF-ANT-DE0410 YERTICAL
EOT ¢ CESMACPREEDGE Mobile Phane
Power o l20Vac/ B0z
Hodel ©OFR 40220
Hemn o BT Tx_Chi3®; 244 1MHz
Data Rate ;DRI
Case ¢ Open
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
L BTLZ. 00 bH4.06 -19.96 74.00 49.Z1 33.81 6.90 3b. 868 see -—— Peak
2 BTIZ.00 46.84 -7.16 54.00 4Z.00 33.81 6,90 35,86 100 265 Average
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=anronian. FCC/IC TEST REPORT Report No. : FR741220

Data: 15 ~_ File: D:\Project'\200702135 1 B\ 41220\Part 15C\BT Tx_Ch39.EMI (20)

i Level (dBuV/im) Date: 2007-04-24

FCC CLASS-B

-6ilB

1
e e e R R T (v, N R
54 -tilB
a 6000 6600, T200. 7800. 8400. 9000

Trace: (Discrete) Frequency (MHz}

Site N3CHDE-HY
Condi tion : HF-ANT-DEQ4|( VERTICAL
EOUT . CSMAGPRS/EDGE Mobile Phane
Power v LE0Vac/ BNz
Hodel ©OFR 41220
Hemo v BT Tu Ch3d; 244 iz
Tata Rate . DRI
Case ¢ Open o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
L T73L.00 61.74 -12.26 T74.00 6O.T8 39.23  T7.89 35,96 e -—— Peak
z2 ! 773L.00 52.356 -1.66 54.00 41.39 39.23 T7.89 35.96 105 154 Average
Data: 16 ~ File: D:\Projecti2007 025 1 Ei\741220Wart 1SCBT Tx_Ch39.EMI (20)
= Level (dBuWim) Date: 2007-04-24
FCC CLASS-B
-GIB
FCC CLASS-B (AVG)
4 5B
1
% 5000 9600. 10200. 10800. 11400. 12000
Trace: (Discrete) Frequency {MHz)
Site + DACHOG-HY
Condi tion i HF-ANTCE-1B)-DE0OIE YERTICAL
EOT i CSUGPRS/EDGE Mobile Phane
Power v 1 EYac/B0Hz
Hoge | v FR OT41230
Hemn o BT Tx_Chi%; 244 M0z
Tata Rate ;DRI
Case ¢ Open o
Over Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos FPos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m dB dB cm deg
L 10932, 00 36.8L -37.19 74.00 TL.3% -8.33 9.83 36.08 mm -—- Peak
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wesonins. FCC/IC TEST REPORT

Report No. : FR741220

Data: 17
Level (dBuV/im)
a7

File: D:\Projectl2007 Q213 1+ B4 1220\Part 15C\BT Tx_Ch39.EMI (20)

Date: 2007-04-24

FCC CLASS-B

-Gl

FCC CLASS-B (AVG)

i 5B
1
0 2000 12600. 13200. 13800. 14400, 15000
Trace: (Discrete) Frequency {(MHz)
Site + DACHOG-HY
Condi tion HF-4NT( -1 6)-0B0SI6 WERTTCAL
EOT GSM/GPRS/EDGE Mohile Phone
Power 1 20¥ac/ Bz
Hodel ©OFR 40220
Memo 1 BT Tx_Ch3%9; 244 |80z
Tata Rate P 11
Case ¢ Open o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dB cm deg
L 14900, 00 39.74 -34.26 T4.00 TO.60 -6.28 [1.34 35.%3 . --- Peak
Data: 18 ~ File: D:\Projecti2007Q215 1+ Bi\741220WPart 1SC\BT Tx_Ch39.EMI {206
o7 Level (dBuV/im) ate: 2007-04-24
FCC/CLASS-B
-GIB
FCC CLASS-B (AVG)
1 _6dB
o 15000 15600, 16200, 16800, 17400. 18000
Trace: {Discrete) Frequency (VR
Site + DACHDGE-HY
Condi tion HF-ANT(B-16)-0B05I6 WERTTCAL
BT GOM/GPRS/EDGE Mohile Phome
Pawer v 1 EVac/B0Hz
Hoge | v FR OT41230
#zmg BT Tu Ch30; 744 | Mz
Data Rate . DRI
Case 1 Open s 2
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m db dBu¥/m dBu¥  dB/m dB db cm deg
L 16047, 00 41,84 -32.36 T4.00 Th.z2l -4.62 [1.73 3b.83 = -—— Peak
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=anronian. FCC/IC TEST REPORT Report No. : FR741220
Data: 19 __ File: D:\Projecti200702%35 1 Bi\741220WPart 15CBT Tx_Ch39.EMI (20)
i07 Level (dBuVim) Date: 2007-04-24
FCC CLASS-B
-iB
1 FCC CLASS-B (AVG)
54 e
¢ 18000 18600. 19200. 19800, 20400, 21000

Trace: (Discrete) Frequency (MHz)

Site ¢ D3CHDE-HY
Comdi tion : SHF-ENF RORM YERTICAL
EUT . CSUGPRS/EDGE Mobile Phane
Power v 1 EVac/B0Hz
Hoge v FR 1230
Memg v BT Ty Ch3%; 244 |80z
Data Rate ;DRI
Case 1 Open
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db db Gl deg
L I856L.00 53.90 -20.00 7T4.00 48.45 21.19 [9.17 35.80 ] -—— Peak
2 I8561, 00 43.90 -10.08 54,00 39.45 21,19 [9.17 35 90 100 334 Average
Data: 20 ~ File: D:\Projecti2007025& 1 Hi\741220WPart 15CBT Tx_Ch39.EMI {20[))
io7 Level (dBuVim) ate: 2007-04-24
FCC CLASSB
-6ilB
FCC CLASS-B (AVG)
54 “GilE|
% >1000 21800. 22600. 23400. 24200. 25000
Trace: {Discrete) e bt e
Site v DACHDE-HY
Comdi tion : SHF-ENF RORM VERTICAL
BT . CSUGPRS/EDGE Mobile Phane
Power v L EDYac/B0Hz
Hoge | v FR OTd1230
Memg v BT Tx Ch39; 244 |80z
Data Rate ¢ DRI
Case i Open 5
(ver Limit FReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db dB Ch deg
L 24928, 00 53.64 -20.36 74.00 5l.63 Z21.87 [8.69 38.55 o --- Peak
2 24928, 00 43,81 -10.39 54,00 4[.80 21.87 [3.689 338.56 100 |54 Average

Remark: There’s no more obvious spurious emission except the listings above.
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=anronian. FCC/IC TEST REPORT Report No. : FR741220

Test Mode : Mode 3

Polarization : Horizontal
m The test that passed at minimum margin was marked by the frame in the following table.

Data: 1 File: D:\Projecti200702\% 1 Br\741220WPart 15C\BT Tx_Ch78.EMI {136
80 Level (dBuVim) ate: 2007-04-24

FCC/CLASS-B
|
-GilB
gopb— | i
I
2 3
a 30 4. 138. 192, 246. 300

Trace: {Discrete) krequency (MEz)

Site DECHOE-HY

Condi tion ¢ LF-ANTCOS1 1217 HORTZONTAL
BT \ GEM/CPHESEDCE Mobile Phone
Power v 10 Yac/B0Hz
Hode| v FR OT4I220
Hemo BT Tu_Chi; 24 50MHz
Tata Rate : DHI
Case 1 (pen
ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dbBu¥  dB/m db dB cm deg
L 30,00 20.89 -19.11 40,00 31.8b0 19.86 0.34 3[.48 = -—— Peak
2 74,28 Z1.656 -18.356 40,00 44,31 T.18 1.32 3L.16 100 265 Peak
3 138.54 21.3%9 -2Z. 11 43.50 40.30 10,41 [.73 3L.05 s -—— Peak
Data: 2 ~ File: D:\Projecti20070Q2'25 1 Ei\741220WPart 1SC\BT TX_Ch78.EMI (18}
80 Level (dBuv/im) Date: 2007-04-24
FCCCLASS-B
-GilB
40
1 2 3
0300 140, 580, 720. 860, 1000
Trace: {Discrete) Frenuency (1)
Site ¢ DICHDE-HY
Condi tion ¢ TF-ANT(GS1121) ORTZONTAT
ET . GSU/GPRS/EDCE obile Phone
Power ¢ 120Yac/BiHz
Hode . FR 740220
Hemo ¢ BT Te_Chif; 246040z
Tats Rate . THI
Case  Open -
(ver Limit EeadAntenna ©Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB Ccl deg
L 390,30 25,87 -20.03 46.00 3827 1551 3.06 30.87 ey -—— Peak
2 06,80 26.74 -19.26 46.00 3Z.7: 19.87 4.63 30,48 ey -—— Peak
3 987,40 2787 -26. 13 54.00 31,90 ZL. 15 5. 10 30,27 e -—-— Peak
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wesonins. FCC/IC TEST REPORT

Report No. : FR741220

Data:
107

3
Level (dBuV/m)

File: D:\Projecti2007Q2'3 1-Bi'741220\Part 15C\BT Tx_Ch78.EMI (1 HI}_‘)

ate: 2007-04-24

2

FCC CLASS-B
-6ilB
1 q FCC CLASS-BE (AVG)
o4 5 ST
0 3500 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (M)
Site 1 DICHDE-HY
Condi tion . WF-ANT-0B04 10 HORTZONTAL
ET . GSU/GPRS/EUCE obile Phone
Power v lEYac/BOHz
Hode i OFR 740220
demo ¢ BT Te_Chi; 2460M0z
Tats Rate THI
Case ¢ Open o
(ver Limit EeadAntenna ©Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor FPos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dBE/m db dE CIl deg
L 2028.00 53,893 -20.07 74.00 55.68 3011 3. 34 35 19 100 0 Peak
2 2028. 00 39.57 -14.43 54.00 41.31 30,11 3.34 35 19 L8 103 Average
3 22684, 00 BZ.28 -21.71 74.00 53.84 30,20 3.62 3537 100 0 Peak
4 226400 38.5668 -15.44 54,00 40,10 30,20 3.62 3537 106 133 Average
5 2364.00 49 14 -24. 88 74.00 B0.59 30,24 3.73 35.42 100G 0 Peak
3] 236400 38,08 -15.91 54.00 39.54 30,24 373 35 42 100 330 Average
7@ 2480, 00 T3, 28 74.84 30,29 3.86 35.51 100 330 Average
8@ 2480, 00 [01. 05 10Z. 4] 30,29 3.86 356l 100 0 Peak
9@ 2483.60 48 28 -bh.TZ 54.00 49.64 30,29 3.36 3b.51 100G 330 Average
0@ 2483.50 B4.98 -9.0Z T74.00 66.34 30,29 3.8% 35.5l 100G 0 Peak
Remark: #7 and #8 Fundamental Signal
Data: 4 ~ File: D:\Projecti200702'25 1+ Ei'741220WPart 15C\BT Tx_Ch78.EMI {13[})
07 Level (dBuV/m) ate: 2007-04-24
FCC CLASSB
-6ilB
FCC CLASS-B (AVG)
54 > 7
0 3000 3600. 4200. 4800. 5400. 6000
Trace: {Discrete) Frequency (MHz)
Site ¢ DICHDG-RY
Candi tion i HFANT-0B0 |0 HORTZONTAL
BT . GESM/CPRE/EDCE Mobile Phone
Power v 120Yac/B0Hz
Hode| . FR 7diz20
Hemo . BT Tu_Chif; 2450MHz
Tata Rate THI
Cass ¢ Open
wver Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db db ch deg
L 093100 54.06 -19.94 74.00 48 83 34.03 6.93 35 73 e -—— Peak
2@ 083100 45,43 -8.57 54.00 40,20 34.03 6,93 35,73 100 LLl Average
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Report No. : FR741220

Data: 5 Fi
Level (dBuv/m)
107

ile: D:\Projecti2007Q 215 1-E'\741220Part 15C\BT Tx_Ch78.EMI {13[}) DO AL
ate: -4-24

FCC CLASS-B
6B
1
T T T T TS S B (VST
54 B
0 5000 6600. 7200. 7800. 8400. 2000
Trace: (Discrete) Frequency (MHz)
Site v DICHDG-AY
Candi tign ¢ HRANT-0B0 |0 HORTZONTAL
BT . GESM/CPRE/EDCE Mobile Phone
Power v 120Yac/B0Hz
Hode| . FR 740220
Hemo . BT Tu_Chif; 2450MHz
Data Rate : DHI
Cass ¢ Open 5
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m db dk cm deg
L a007.00 Bl.24 -12.78 7400 4969 39.80 7.8 35 88 s -—— Peak
[2 @ a007.00 BZ.85 -1.1h BH4.00 41.30 39.80 T.31 35.38 100G 225 Average |
Data: 6 ~ File: D:\Projecti200702'% 1-B'\741220Part 15C\BT Tx_Ch78.EMI {13[))
o7 Level (dBuV/m) ate: 2007-04-24
FCC CLASS-B
6B
FCC CLASS-B (AVG)
45 -6iB
1
0 9000 9600, 10200, 10800, 11400, 12000
Trace: {Discrete) Frequency (MHz)
Site v DICHDE-HY
Condi tion ¢ WF-ANTCR-1R)-DE081E HORTZONTAL
BT . GSU/CPRS/EDCE Mobile Phone
Power v 1 30Yac s/ B0z
Hode | v FR OT4IE20
emo BT Ti_Chif; 245 0MHz
Tata Rate : DHI
Case 1 (pen 5
wver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dBu¥/m dbBu¥ dB/m db dB cm deg
L 10851, 00 37.8b -36.3b T74.00 7TZ.44 -2.36 85.76 36,18 == -—— Peak
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Report No. : FR741220

Data: 7
Level (dBuW/m)
97

File: D:\Projectl200702'3 1 Br\741220'Part 15C\BT Tx_Ch78.EMI (18)

Date: 2007-04-24

FCC CLASS-B

-GilB

FCC CLASS-B (AVG)

e 6B
1
0 12000 12600. 13200, 13800, 14400, 15000
Trace: (Discrete) Frequency (MHz)
Site + o DICHDE-HY
Condi tion HF-ANT( §-1 B)-0B01 6 HORTZONTAL
BT GSM/CPRS/EDGE Mohile Phome
Power | 20%ac/ B0z
Hode | FR 741220
Hemn BT Tu ChTf; 245 0MHz
Tats Rate ¢ THI
Caze 1 Open -
wer Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB Ccl deg
L 14976, 00 39,38 -34.82 T74.00 T0.33 -6.2Z [1.27 36.01 ey -—— Peak
Data: 8 ~ File: D:\Projecti2007Q2%2 1-Br'\741220WPart 15C\BT Tx_Ch78.EMI (18)
= Level (dBuV//m) Date: 2007-04-24
FCC CLASS-B
6B
FCC CLASS-B (AVG)
; 6B
19 "
4 15000 15600, 16200, 16800, 17400, 18000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDE-HY
Condi tion HF-ANT( G- G)-0B001 & HORTZONTAL
BT SM/CPRE/EDGE Mobile Phone
Power 120 Vac/B0Hz
Hode| FR 741220
Hemo BT Ti_Chif; 2460MHz
Tata Rate : DHI
Cass ¢ Open o
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m dB dB ol deg
L L6QTL. 00 42,04 -31.96 74.00 T0.56 -4.77 [L.79 35.53 e -—- Peak
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Dat

a7 File: D:\Projecti200702'% 1 Br\741220WPart 15C\BT Tx_Ch78.EMI (1 3[})
107 Level (dBuVim) ate: 2007-04-24

FCC CLASS-B
-6ilB

FCC CLASS-B (AVG)
A T -iB

0

2483.5 2486.8 2490.1 24934 2496.7 2500
Trace: {Discrete) Frequency (MHz)

Site DECHDE-HY

Condi tion i HFANT-0B0 |0 HORTZONTAL
BT { GEM/CPRE/EDCE Mobile Phone
Power v 120Yac/B0Hz
Hode| . FR 740220
Hemg, . BT Tu_Chif; 2450MHz
Tata Rate : DHI
Cass ¢ Open
(ver Limit ReadAntenna ©able Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dB dBu¥/m dBu¥ dB/m db db CIl deg
| @ 2483.50 64,98 -3.0Z 74.00 66.34 30,29 3.8 35.51 100 0 Peak
24 2483.50 48,28 -5.7Z 54.00 49.64 30,29 3.856 35.51 100 330 Average

Remark: There’s no more obvious spurious emission except the listings above.
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Test Mode : Mode 3

Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

Data: & ~ File: D:\Projectiz00702% 1-B'741220Part 15C\BT Tx_Ch78.EMI ( 186
i Level (dBuW/m) ate: 2007-04-24

FCCICLASS-B
[
6
1] IR E— : il
I R N
13
3
0 30 a84. 138, 192, 246, 300

Trace: (Discrete) Frequency (MHz)

Site NECHOE-HY

Condi tion . TF-ANT(851121) VERTTCAL
BT ¢ GSU/GPRS/EDCE Mobile Phone
Power v 1EMYac/BOHz
Hode| TR 740220
Hemg ¢ BT Tu ChT; 24 50MHz
Tats Rate ¢ THI
Caze . Open
wver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m db dE ol deg
L 33,78 25,47 -14.53 40,00 35,08 16,8 0.87 3l 32 100 304 Peak
2 38. 64 24.21 -15.79 40,00 40,49 14,03 0,80 3l.Z3 s -—— Peak
3 75.09 Z0.88 -19.12 40,00 43,55 T.18 [.32 3lL.16 = -—- Peak
Data: 10 ~ File: D:\Projechi200702& 1- Bi'741220WPart 15C\BT Tx_Ch78.EMI {13[})
i Level (dBuV/im) ate: 2007-04-24
FCC/CLASS-B
6B
40
7 3
1
9300 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Site ¢ DICHDE-HY
Condi tion . TF-ANT(8511217 VERTTCAL
ET . GSU/GPRS/EDCE Mobile Phone
Power v 1EYac/BOHz
Hode . FR 7dizz0
Hemg i BT Tu ChTf; 24 50MHz
Dats Rate ¢ THI
Case 1 (pen
ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m db dbu¥/m dbBu¥ dB/m db db cm deg
L 390,30 24,19 -21.8] 46.00 36.49 15.51 306 30,87 == -—- Peak
2 824,30 27.48 -18.52 46.00 3331 19.89 4.64 30.48 = -—— Peak
3 aTe. 90 28.2b6 -26.Th b4.00 3239 Z1.0T  h.06 3027 == -—— Peak
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=anronian. FCC/IC TEST REPORT Report No. : FR741220
Data: 11 ~ File: D:\Projecti200702% 1-B'741220Part 15C\8T Tx_Ch78.EMI {136
7 Level {dBuV/im) ate: 2007-04-24
i
FCC CLASS-B
-GilB
4 FCC CLASS-B (AVG)
54 3 st B
M 4
9 1000 1400, 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (MHz)

Site D3CHDB-HY
Candi tion ;. WF-ANT-DBQ4 |0 YERTICAL
BT i GSU/GPRS/EVCE Mobile Phone
Pawer v 1 EVacs 0Nz
Hode . FR Tdiz20
Hemd, BT T:_Chif; 24 60MHz
Tata Rate : DHI
Case ¢ Open
Over Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dB dB ch deg
L 2028.00 5160 -22.40 74.00 53.34 30.11 3.34 3519 100 0 Peak
2 202800 39,23 -14.77 54.00 40,87 30,11 3.34 35,19 100 224 Average
3 2364, 00 49.85 -24. 15 74.00 51.30 30,24 3.73 3542 100 0 Peak
4 2364, 00 38 [] -15.89 54.00 39.56 30,24 3.73 35 42 100 |2 Average
b @ 24380, 00 83,60 94.896 30,29 3.36 35.51 106 0 Peak
6@ 24380, 00 89, [0 T0.48 30,29 3.36 35.51 106 |2 Average
7 2483.50 5804 -15.96 74.00 59.40 30,29 3.8 35.51 100G 0 Peak
8 2483.50 44,27 -8.73 54.00 45,63 30.2%9 3.85 35.51 100 |2 Average
Remark: #5 and #6 Fundamental Signal

Dat

arl2 File: D:\Projecti20070Q2'a 1 B\741220WPart 15C'BT Tx_Ch78.EMI (1 86
107 Level (dBuV/im)

ate: 2007-04-24

FCC CLASS-B
-GilB
FCC CLASS-B (AYG)
54 e

0 3000 3600. 4200. 4800. 5400. G000
Trace: {Discrete) Frequency (M
Site v DICHDE-HY
Condi tion ¢ WR-ANT-DED4 |0 YERTTCAL
EIT | GEM/CPREEDGE Mohile Phome
Power v 1 E0Yac/B0Hz
Hode | v FR 741220
Hemo . BT Te_Chif; 2460MHz
Tata Rate : DHI
Case 1 (pen
ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dB dbu¥/m dbBu¥ dB/m db dB cm deg
i BO0L. 00 5394 -Z20.08 T74.00 4877 34.00 6.93 35.7H e -—— Peak
Z@ 5900, 00 44,88 -8.02 54,00 39.80 34.00 6,93 3575 100 228 Average
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Report No. : FR741220

Site
Condition
EUT

Power
Hodel
Hzmo
Data Rate
Case

Jite
Condition
EUT

Power
Hade|
Hzmo
Data Rate
Case

Data: 13
7 Level (dBuV/m)

File: D:\Projecti2007Q2'3 1 Bi'741220Part 15C\BT Tx_Ch78.EMI {18[}) ADOFipaas
ate: -4-24

FCC CLASS-B
-GilB
1
CUULASSH( 3
54 -l
8 6000 6600. 7200. 7800. 8400. 9000
ci: (Discrets) Frequency (MHz)

Tra

Data: 14 F
o Level (dBuV/im)

N3CHOB-HY

HF-ANT-0ED4 1D YERTTCAL
GESHSCPRSAEDCE Hobile Phome
| i0¥ac/Gl0Hz

FR 7410220
BT Tu_Chig; 2460z
Bm
peEn
ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dE Ccl deg
TELZ.00 BL.40 -12.80 T4.00 B0.26 39.34 7.73 3b. 92 e -—— Peak
T8l2.00 b5z.85 -1.35 54.00 41.50 39.34 7,73 35 92 100 334 Average

ile: D:\Projecti2007Q 215 1-B¥\741220Part 15C\BT Tx_Ch78.EMI (18)

Date: 2007-04-24

FCC CLASS-B

-GilB

FCC CLASS-B (AVG)

49 -GiB
1
0 9000 9600. 10200. 10800. 11400. 12000
ce: (Discrete) Frequency (MHz)

Tra

DICHDE-HY
AR -ANTCB-16)-0B0GI8 VERTTCAL
GEM/GPREASEDCE Mohile Phone

1 20%ac/ B0z
FR 741220
ET Ta_Chig: 24 B0MHz
Bm
men
(wer Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
fHz dBu¥/m db dBu¥/m dbBu¥ dB/m db db cm deg
L1991, 00 37.84 -36.16 74.00 73.44 -9.84 [0.63 36.58 e -—- Peak
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Data: 15
Level (dBuV/im)
a7

File: D:\Projectl2007Q2'% +-Bi\741220'Part 15C\BT Tx_Ch78.EMI (18)

Date: 2007-04-24

FCC CLASS-B

-GilB

FCC CLASS-B (AVG)

i 6B
1
0 12000 12600. 13200. 13800. 14400. 15000
Trace: {Discrete) Frequency (MHz)
Site + o DICHDE-HY
Condi tion HF-ANT( B 1 B)-0B0G1 6 VERTTCAL
ET GSM/CPRS/EDGE Mobile Phone
Power 1 20%ac/ 600z
Hode FR 741220
emo BT Ta_Ch7g; 24 G0kHz
Data Rats THI
Case (pem o
ver Limit Readintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dB/m dB dB foiil deg
L 14907, 00 39.74 -34.26 74.00 TQ.59 -6.27 [1.34 35.93 e -—- Peak
Data: 16 ~ File: D:\Projecti20070Q2'25 1 Ei\741220WPart 1SC\BT TX_Ch78.EMI (18}
o7 Level {(dBuv/im) Date: 2007-04-24
FCC CLASS B
-GiB
FCC CLASS-B (AVG)
49 648
1
0 15000 15600, 16200, 16800, 17400, 18000
Trace: (Discrete) Frequency (MHz)
Site ¢ DICHDE-HY
Condi tion HE-ANT( -1 B)-06091 8 VERTTCAL
BT SM/CPRS/EDGE Mobile Phone
Powsr 120Vac/B0Hz
Hode| FR 741220
Hemo BT Ta_Ch7g; 24 G0MHz
Data Rate THI
Cass Open -
(wver Limit Readintenna €Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dBE/m db dB Ccl deg
L 16347, 00 42,00 -32.00 T74.00 TQ.5T -4.52 [1.7§ 35.83 2 -—— Peak
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Data: 18  File: D:\Projecti?00702%2 1-Fi'741220Part 15C\BT Tx_Ch78.EMI (18)

i Level (dBuV/m) Diate: 2007-04-24

FCC CLASS-B

-GilB

FCC CLASS-B (AVG)

54 S -GidB
T P kTl o b N g g el T A A M e T g T T e T g b g e et P |

e 2483.5 2486.8 2490.1 2493.4 2496.7 2500

Trace: {Discrete) Frequency (MHz)

Site v DICHDR-AY
Candi tion . HF-ANT-0BO | D YERTTCAL
ET . GSU/GPRS/EDCE Mobile Phone
Power ¢ 120Yac/B0Hz
Hode| . FR 7diz20
Hemg, . BT Tu_Chif; 2450MHz
Data Rate : DHI
Cass ¢ Open
ver Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/m dE dBu¥/m dBu¥ dE/m dE dk cm deg
L 2483. 50 58.04 -15.986 74.00 59.40 30,29 3.86 35.51 100 0 Peak
2@ 2483.60 44 27 -9.73 54.00 4563 30,29 3.36 35.5l 100 |2 Average

Remark: There’s no more obvious spurious emission except the listings above.
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5.10 Antenna Requirements

5.10.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be designed
to ensure that no other antenna except assembled by the responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater
than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.10.2 Antenna Connected Construction

The antenna used in this product is a chip antenna without connecter and it is considered to meet antenna
requirement of FCC.

5.10.3 Antenna Gain
The antenna gain of EUT is less than 6dBi. Therefore, it is not necessary to reduce maximum peak output

power limit.
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6. List of Measuring Equipments Used
. - Calibration
Instrument | Manufacturer [ Model No. | Serial No. |Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100132 9kHz — 2.75GHz | Jul. 04, 2006 | Jul. 04, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Mar. 30, 2007 | Mar. 30, 2008
(CO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 30, 2007 | Mar. 30, 2008
(Support Unit) (CO01-HY)
) Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 — 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ) RG223/U CB029 9kHz — 30MHz | Dec. 04, 2006 | Dec. 04, 2007
Switzerland (CO01-HY)
Isolation Erika Fiedler D-65396 Conduction
58 45MHz-2.15GHz N/A N/A
Transformer OHG Walluf (CO01-HY)
Spectrum ) Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 05, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
. R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13,2006 | Jul. 13, 2007
Receiver (03CHO06-HY)
) Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 20, 2007
(03CHO6-HY)
Double Ridge Radiation
Com-Power AH118 10094 1G~18G Dec. 26, 2006 | Dec. 26, 2007
Horn Antenna (03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 20, 2008
K (03CHO06-HY)
. . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 15, 2007
(03CHO06-HY)
o S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 15, 2007
(03CHO6-HY)
Base Station Radiation
. R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 20, 2007
Simulator (03CHO06-HY)
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution i X.
Uncertainty of ™! u(x )
dB Probability i
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence 226
of 95% U=2Uc(y) '
Uncertainty of Radiated Emission Evaluation (30MHz ~ 1000MHz)
Contribution Uncertainty of Xi
) Probability u(x,)
B Distribution
Receiver reading 0.15 Normal(k=2) 0.08
Antenna factor calibration 1.12 Normal(k=2) 0.56
Cable loss calibration 0.12 Normal(k=2) 0.06
Pre Amplifier Gain calibration 0.13 Normal(k=2) 0.07
RCV/SPA specification 2.5 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1 Rectangular 0.29
Site imperfection 2.1 Rectangular 1.21
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.58
Measuring uncertainty for a level of confidence 316
of 95%  U=2Uc(y) '
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of . .
5 yP_rob_abiI_ity u(x; ) Ci | Ci*ulx)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Enet(;ilr\:zrvvss\/\\l/vRRrrz 1:‘0(_’-119517 +0.34/-0.35 | U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T"'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
confidence of 95%  U=2Ue(y) 4.72
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